
1

11

41

35

45
32

28

36

33

13

30

62

59

23

34

6

18

15

27

16

5

2

9

3

63

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 662-100 Frame Weldement 1
2 662-1700-163 Pivot Bar Bracket 2
50 BOL1042 3/8-24 x 1" HH Cap Screw 6
3 662-1700-162 Motor Pivot Bar 1
4 NUT2002 3/8-16 Lock Nut 3
5 662-1700-161  Motor Mount Bracket 2
6 MTR1010 Gear Head Motor 1
7 PLY1006 Motor Pulley 1
8 662-1100A Fly Wheel Weldment 1
9 662-1100BA-127 Cable Quick Changer Body 1
10 662-1100BA-126 Flywheel Handle Spacer 1
11 PLY1005 Cable Pulley 4
12 BOL1815 3/8-16 x 3-1/2" RSH Cap Screw 1
13 662-1100BA-125 Fly Wheel Handle 1
14 NUT1006 5/8-18 Nut 4
15 662-915 Mold Mount Plate 1
16 662-1400-214 Index Bar Bracket 2
17 662-1500-223 3/8 Toggle 2
18 662-1500-221 Angle Clamp 1
19 BOL1814 3/8-16 x 2-1/2" RSH Cap Screw 2
20 NUT1002 3/8-16 Hex Nut 2
21 BOL1034 3/8-16 x 2-1/4" HH Cap Screw 2
22 SPR1002 Spring 2
23 662-250-44  Adjustment Plates 4
24 NUT2007 5/8-18 Locknut 2
25 662-1000-112 Spacer Clamp Block 1
26 662-800-93  Locking Sleeve 3
27 662-1000-111  Spacer Rod 1
28 662-250-43 Guide Rod 4
29 662-250-42  Eccentric Square Shoulder 4
30 662-900 Spacer Bar Assembly 1
31 662-1100BA-129 Aluminum Washer 8
32 662-1200A Shaft Weldement 1
33 662-1200-184 Upper Guide Bushing 1
34 662-1200-182 Guide Disk 1
35 662-500-71 Pulley Post 2
36 662-700A Releaser Body 1
37 NUT5000 Conduit Nut 1
38 BOL1028 3/8-16 x 1-1/4 HH Cap Screw 1

39 MSC1080 Rubber Grommet 1
40 662-500-900 Spacer (Modified Nut) 2
41 662-400-61  Pulley Guard 6
42 WAS1001 3/8 SAE Washer 17
43 BOL1048 3/8-24 x 2-1/2 HH Cap Screw 3
44 NUT2003 3/8-24 Locknut 2
45 662-400-63 Pulley Bracket 1
46 662-800-19 Hand Knob 1
47 662-1000-95 Hand Nut 1
48 662-800-92 Clamp Screw 1
49 662-800-97 Engager Body 1
51 662-1650A Digital Counter Mounting Bracket 1
52 ELC1224 Sensor 1
53 BOL1045.7 3/8-24 x 1-3/4" HH Cap Screw 1
54 BOL1045 3/8-24 x 1-1/2" HH Cap Screw 6
55 BOL1004 1/4-20 x 1-1/4" HH Cap Screw 2
56 BOL1006 1/4-20 x 1-3/4" HH Cap Screw 2
57 WAS1000 1/4 SAE Washer 4
58 NUT2000 1/4-20 Locknut 4
59 662-200-11 Foot Body+Bumper 4
60 662-600  Catcher Arm Assembly 1
61 CHN2002 Chain Link 1
62 662-1300 Grabber Assembly 1
63 BEL1003 Motor Drive Belt 1



3

4

5
6

7

8

14

15

17

18

19

10

1

16

9

12

13

2

11

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 662-100 Frame Assembly 1

2 662-200 Foot Assembly 4

3 662-600 Catcher Arm Assembly 1

4 662-250-40 Guide Rod Assembly 4
5 662-400 Horizontal Pulley Assembly 1
6 662-500 Vertical Pulley Assembly 2
7 662-700 Releaser Assembly 1
8 662-800 Engager Assembly 1
9 662-900 Spacer Bar Assembly 1
10 662-1000 Spacer Rod Assembly 1

11 662-1100 Flywheel Assembly (Including 
Pulley) 1

12 662-1100B Cable Quickchanger Assembly 1
13 662-1700 Electric Motor Drive Assembly 1

14 662-1200 Shaft Assembly Kit 1
15 662-915 Mold Mount Plate 1
16 662-300 Mold Mount Anchor Set 1
17 662-1400 Index Bar Assembly 2
18 662-1500 Angle Clamp Assembly 1
19 662-1300 Grabber Assembly 1



9 15 14

14

8

1

1

2

7

14

5

4

3

10

13 11

12

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 662-1300 Grabber Assembly 1
2 662-1300-02 Lever 1
3 662-1300-04 Pivot Short 1
4 662-1300-08 Tripper Arm 1
5 662-1300-11 Bumper Wheel 1
6 662-1300-12 Flange Nut 1
7 662-1300-14 Cable Quick Disconnect 1
8 662-1300-16 Counterweight Disks 2
9 662-1300-17 Counterweight Half 2
10 662-1300-23 Pivot Pin Long 1
11 BOL1108 Cap Screw 1
12 BOL2400 Binder Head Screw 1
13 BRG3003 Cam Follower 2
14 CHN2002 Connecting Link 1
15 MSC1021 Bronze Bushings 4
16 SNR1001 External Snap Ring 4
17 SNR3000 E-Clip 2



2

44

3

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 662-1500 Angle Clamp Assembly 1
2 662-1500-221 Angle Clamp Body 1
3 662-1500-223 3/8 Toggle 2
4 662-1500-HDWR Kit Angle Clamp Hardware Kit 1


	662 Orthographic Part Callout
	Drawing View7
	Drawing View23

	Ortho Assembly Callout
	Drawing View14
	Drawing View17

	Grabber Assembly
	Drawing View13
	Drawing View26

	Angle Clamp Assembly
	Drawing View29
	Drawing View32


